Tubas de Acero de México, §.A.
Carret, México Veracruz Km 433.7 SH

lenaris
Delfino Valenzuela Tejerla, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel
(52) 229 989 1600 fax

i

MILL TEST CERTIFICATE Number / Niamera: Page / Pgina:
CERTIFICADO DE PRUEBAS EN FABRICA 15029351 1/6
Data / Dia: July 27, 2015
ICuslomsrl Cliante: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer s Order am/ Orden Clienlo - am: | Customer s Reletance / Rel, del Chente: | Manuiacturer s Works Order I | ConTmacian ey ant
21221 ITEM 1 NIA 232307101
Manufacturing Process / Proceso da Manufactura: Product Type / Tipo de Producto: ’ Surface / Superficie:
EAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CAUIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specificetion / Normas a Espacificaciones: Steel Grade / Grado de acero; Endis I Extromas:
API 5L EDAS/DECEMBER 2012, ASTM A106/14, ASTM AB3/12, ASME $A106/2013 B/X42-1246/L290 PSL1 NORMAL BEVEL
. BISELADO NORMAL
Dimensions / Dimensiones: Schedula ! Cédula; Length / Longitud: Quantity f Cantidad: T8 Pcs/Pz Nominal Welght / Pago Nominal:
500 X 0.237 INCH SCHO40/W.CSTD 19.69121.33 FT 1647.441 FT 18179.332 LB 10.80 LBIFT
114.3 X 6 MM 6.00 { &.50 MTS 502.140 MTS 8246.000 KG 16.08 KG/M

Bpecimen condition _§pen‘men dimensiona Test Y.S. U.T.S.
Heat N* | Sample N* |  Condicidn de la probeta Dimensionas de laprobeta | femp | Eut 0.80 %. Req.
Colada N°| Muestra N*| Ls Sc | Typef Oid Size Area Temp. |Min: 290 Min: 415
Tipa Tamafic Seccibn | ensayo{Maxc — Max: =
mm mm2 K3 “MPa WPa
[ 77638 | 0860 | B ] AM | Ss] L | Z57X0589 15543, | KT 398 524
Se: Specimen condition / Condicién da fa probeta

sfactured | Segin g de fabricacién La: Location of sample { Ubicacion de la muestra

Ss: Stiip speciman / Myastra mwmynlar

Confinma alecironice. -.zurlliuﬂaurblnalpuumpm ogn
nmmdammmuhmmndmm
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Tenaris

MILL TEST CERTIFICATE
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Ndmero:

15029351

Page / Pagina:

2/6

Date / Dia: July 27, 2016

Tubos de Acero de México, 5.A.

Carret, México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
CR 916897 MEXICO

{52} 225 389 1100 tel

{52) 223 SRS 1600 fax

Gustomer / Gliente: PLESA ANAHUAC ¥ CIAS. 5.A. DE C.V. Customer s Ordar ftem/ Ordsn Gliente - fem: Customer s Refarance / Ref. del Clients. | Wiandacturer & 8 Order N® / Confirmacion ds Venta:
21221 ITEM 1 N/A 232807101
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Suriaca / Suparficia:
SEAMLESS HOT RCLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDLUCCION SIN COSTURA BARNIZADO
[Standard or Specification / Normas o Especificacionea: Steel Grads / Grado de acero: © Ends / Exiremos;
IAPt 5L EDAS/DECEMBER 2012, ASTM A106M4, ASTM AS3/12, ASME SA106/2013 BIX42-1245/L2%0 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimengions / Dimansionas: Sehedula / Céduta: Langth / Longitud: Quantity f Cantidad: 78 PecaiPz Neminal Weight / Peso Mominat:
4.500 X 0.237 INCH SCHO40 /W.C STD 19.69 /2133 FT 1647 441 FT 18179333 LB 10.80 LBIFT
114.23 X & MM 6.00 /6.50 MTS 502,14C MTS 83248.000 KG 16.08 KGiM

Compostiion % [ Composiciédn %
X 100 X 000 X 10000
CjMaf 8 {Ma| Cr| B 5 VINb| NiJCulSn) M| Ti|As| B| Ca| N [ColT
H  Max 20 - | 1% 30| sa| — [400{ 400 - - - - - - — 1 18
Min 20 10 - - - - - - - - - = jun ) - -
~- [ 400 400 | — — -
0| 50)4ws| 6| 24] @ ) .

Col. 1; SUMA No#V+T: P Product / Producto
Col. 2. SUMA Mo+CreNisCusV :

Individuals | Indivicuales Vi SAverage ] Promedio
Mini— | Max 220 | Var— Min: ] iMme. - i]  Var-—
Sample N Spacman condition
Muesira N° iz
05260
05281

la muestra

ia carliicale 6 léved by & compuderizad gywtam and [t Is valld with efecironic. sif; On e original carificate &g frade-mark green coovad
“Tenarig” iy stamped, 1n casa the owner of the original carifiats would relossa » topy of it, hnrnullmmwﬂnmdqhhnduhnlmuﬂu
hmllﬂhl




.. Tielos de Acero de México, 5.4
e na rls Carret. México Veracruz Km 433.7 SN
Detfino Valenzuela Tejerla, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 229 983 1100 tel
(52) 229 589 1600 fax

i

MILL TEST CERTIFICATE Number / Namero: Fage / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 15029351 3/6
Date / Dia: July 27, 2018
Cusiomer / Clierts: PLESA ANAHUAG ¥ CIAS. S.A. DE C.V. Customer's Order e/ Orden Chorta - llem: — [Customer 8 Referance / Ref, 0cl Chenta: - |Mianifacturer $ Wofks Order N° / Confirmacion de Vents; '
21221 ITEM 1 N/A 232807/01

Manufacturing Process ! Proceso de Manufactura: Product Type / Tipo de Produchs: Surface ! Superficia:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADC EN CALIENTE SIN COSTURA CONDUGCCION SIN COSTURA BARNIZADO
'Standard or Spaciication / Normas o Especificacionss: Steel Grade / Grado de acero: Ends | Exiramos:

Pi 5L ED4S/DECEMBER 2012, ASTM A106/14, ASTM A53/12, ASME SA106/2013 BIX42-L245/.280 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimenslons ! Dimensicnes: Scheduls | Cédula: Length / Longitud: Quaniity / Cantidad: T8 Pea/Pz Nominal Weight / Peso Nominal:
4.500 X 0.237 INCH SCH 040! W.LC STD 1969712133 FT 1647441 FT 18179.233 LB 10.80 LB/FT
114.3 X 6 MM 6.00  6.50 NITS 502.140 MTS 8246.000 KG 16.08 KGM

Value/Valor

18.6

This cartibcalsia lssued by a Computsrized Sysem and fL s valkl wilh SIGTONE Signanure. On Mo original CarGicaia e raca-mark green colored
“Tenwris” s stampad, In case ta ownar of e origing! partificate wawd misaze s copy of &, he must sttes Iis ponformity to the afiging) one taking
i o the law,




Tenaris

Tuhos de Acero da México, 5.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tajerfa, Veracruz, Veragroz
C.P. 91697 MEXICO

(52) 229 989 1100 tet

{52) 229 989 1600 fax

MILL TEST CERTIFICATE
CERTIFICADO DE PRUEBAS EN FABRICA

Number f Ndmero:
15029351

Page / P4gina:

416

Date / Dia: July 27, 2016

Cusiomer / Cliente: PLESA ANAHUAC ¥ CIAS. S.A. DE C.V. Tustomer's Order lem / Grden Clierts - ltem: |Gustomer 2 Refarence / Ref. del Clionie; | |Mancfachurer s Works Otder N° / Gonlitmacion te venta:
24221 ITEM1 N/A 232807001
Manufacturing Pracass / Process de Manufacture: Product Type 7 Tipo de Productd: Swiace / Suparficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUGCION SIN COSTURA BARNIZADO
qsmandard or Speciication / Normes o Espesificaciones: Steel Grads / Grado da acers: Ends / Extremos:
AP1 5L ED4S/DECEMBER 2042, ASTM A106/14, ASTM A53/12, ASME SA106/2013 BIX42-L245/L290 P5L1 NORMAL BEVEL
BISELADC NORMAL
Dimaensiona / Dimensiones: Schadule / Cadula; Length f Longitud: Quantity / Gantidad: 78 PealPz Nominal Weight / Pesa Nominal:
4.500 X 0.237 INCH SCH 040 /W.C STD 18,691 21.33 FT 1647.441 FT 18179.333 LB 10.80 LBIFT
114.3 X 6 MR 5.00 / 6.50 MTS 502.140 MTS 8246.000 KG 16.08 KG/M

Hea treatment / Tratamianio 1ermico: Pipe { Tubo

Temperature Scale / Escala de Tamperatura: n/a

Quanch madia of heat fraatmant process / Medio de enfiamento det tratamiento témico: n/a

" IMenufactured by TenarsTamsa
Stee) making process: .
Eleciric Arg Fumace-Ladle Fumace-Continuous Casting Machine.

Not repaired by welding

Non destructive test. Satisfactory

.- EMI-FIVI- P10 :
ASTM AT06/14, ASTM ASY12, ASME SATOSRO13
MATERIAL ING TO NACE MROVIS /{

22 HRC MAX.

This castificate Js issuwed by a compularized gystom and His vl with slectronic aignatsns. On
| Tenars” i stampad. In case 1he owner of the eriginal cartificats would reiease o copy of il, he s
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Tenaris

Tubas de Acero de Méiica, 5.A.
Carret. México Veratruz Km 433.7 S8

Delfiro Valenzuela Tejeria, Varacruz, Veracruz

C.F. 97697 MEXICO
{52) 225 989 1100 tel
{52} 229 989 1600 fax

MILL TEST CERTIFICATE

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numeo:

15029351

Page / Pagina:

516

Dale / Dia: July 27, 2015

[Cusiomer ! Cllarte: PLESA ANAHUAC ¥ CIAS. S.A. DE C.V.

Customar's Grder fem/ Orden Chenta - It

Customer s Reference / Ref. del Clants:

e —————————————AA——
Manufacturer s Warks Order N* 7 Confirmacitn de Venta:

21221 ITEM 1 NIA 232807101

Manufaciuring Process / Proceso de Manufactua; Product Typa / Tipo de Producto: Surfacs ! Supesficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SiN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specificalion / Normas o Especificacionas: Steel Grde / Grado de acen; Ends / Extremos:

P1 5L EDASTDECEMBER 2012, ASTM A106/14, ASTM AS3/12, ASME SA108/2013 RIX42.5 245/1L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensiona / Dimensiones: Schedule 1 Cédula; Lengih | Longilud: Ouantlty f Canfidad: 78 PcalPz Nominal Welght / Pesa Nominal:

.500 X 0,237 INCH SCH 040 / W.C STD 1969712133 FT 1647441 FT 18179.333 LB 10.80 LB/FT
114.2 X 6 MM 8.00/8.50 MTS 502.140 MTS 8246.000 KG 16.08 KG/M

Supglementary Informetion
Informacién Suplementaia

sl
TTamsa Re: 669676

"'A;ma.ga I-englh per plpe

Londm promedio por fubo

{m}_

21 .121 ) 6.435

B3

mumw-mqmm_m 'Emummmmmnmmmmmmm
{=Tenada” is stamped. jnmouumwdmemdndwnﬂcmwmdﬂms_slwMLMMMMMGDMWEWBWMIMMM

andior falwlicalion wil be subjacled to the law.

upon himeel mnﬂﬂ_ﬂ!faraguﬁm of nol aliowed use. Any

deﬁnﬂawamﬁsmaﬁ%myﬂ&aﬂoyum wnmnam Eammunﬂpmlpmmmwcunw




Tubos de Azera de México, 5.A.

. ]
Te n a rls Carret. México Veracruz Km 433.7 5N
Delfing Valenzueiz Tejerfa, Veracruz, Veracruz
C.P. 21687 MEXICO
{52} 229 983 1100 tel

(52) 229 989 1600 fax
MILL TEST CERTIFICATE Numiber / NGmero: Page / Pégina:
CERTIFICADO DE PRUEBAS EN FABRICA 15029351 6/6
Date f Dia: July 27, 2018
Customar s Order Tom / Orden Chemie - em: | Gustomer s Retersnce [ Rel. del Clleris: . [Manufecturr s Works m '
21221 ITEM 1 NIA 232807/04
Product Type / Tipo de Producto: Surface ! Superficie;
LINE PiPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADOD
andard or Specification / Normas o Espacificacionas: Steel Grade / Graco de acerns; Encds / Extremos:
P{ 5L ED4ASIDECEMBER 2012, ASTM A106/14, ASTM A83/12, ASME SA108/2013 BIX42-1248/L28C PSL1 NORMAL BEVEL
) BISELADO NORMAL
Diimengions / Dimensiones: Schedule / Cédula; Lenglh [ Longitud: Quantity | Cantidad: 78 Pes/Pz Nominal Weight / Peso Nominal:
300 X 0.237 INCH SCH 048 fW.C 8TD 19697 2133 FT 1647.441 FT 18179.333 LB 10.80 LB/FT
1143 X 6 MM 6.00/6.50 MTS 502.140 MTS B246.000 KG 16.08 KG/M

[This is 1o ceviify that tha product describad here has been manufaciured, sampled, fested. and inspected in accoriznce with TFor el presenis ceriicamps qus & maiesal aqu) descrito ha sidc fabricado, muestreado, ensayado e inspeccionado de
purchaser order requiroments. This cartificate is not a declaration of origin nor may i be used as a declaration of origin. acuardo a los requisitos de su orden de campra, Exte certificado no as, ni puede sef usado, como una daclaracidn de origen.

INSPECTION COMPANY
COMPARIA DE INSPECCION
AN
NO APLICA
Employse Name: N/A OUALITY CERTIFICATION DEPT. GHIEF OF QUALITY CERTIFICATION DEPT.

DEPTO. BE CERTIFICACSON bk CALIDAD ] RESPONSABLE DEL DEPTO. DE CE!TIFIMN DE
Terosa M. Castells Abraham : Angel cm: Meman Gn




